
MODEL NUMBER: PG24WWSB
NUMÉRO DE MODÈLE: PG24WWSB

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE

WOODWIND PRO 24
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Two person assembly recommended
Assemblage pour deux personnes recommandé

Tools required:
Outils requis:

READ ALL SAFETY WARNINGS AND INSTRUCTIONS IN THE OWNER’S MANUAL 
BEFORE ASSEMBLING OR OPERATING YOUR GRILL.

LISEZ TOUS LES AVERTISSEMENTS ET INSTRUCTIONS DE SÉCURITÉ DANS LE 
MANUEL DU PROPRIÉTAIRE AVANT D’ASSEMBLER OU D’UTILISER VOTRE GRIL.
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Hand tighten only; steps 3 & 4
Serrez à la main uniquement; les étapes 3 et 4
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M6X15 
QTY 61

SELF TAPPING 4.2X10 SCREW
QTY 6

VALVE HANDLE
QTY 1

2MM ALAN WRENCH
QTY 1

SET SCREW
QTY 1
INSTALLED ON VALVE HANDLE

STOP BUSHING
QTY 1 
INSTALLED ON ASH CLEANOUT

KNOB
QTY 2

RTD COVER
QTY 1

RTD BRACKET
QTY 1

M6 SHOULDER BOLT
QTY 2
INSTALLED ON LID

M6 FLANGE NUT
QTY 4

M8 LOCK WASHER
QTY 16

M8X20 
QTY 16
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STOP BUSHING
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INSTALLED ON ASH CLEANOUT
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QTY 2

RTD COVER
QTY 1

RTD BRACKET
QTY 1

M6 SHOULDER BOLT
QTY 2
INSTALLED ON LID

M6 FLANGE NUT
QTY 4

M8 LOCK WASHER
QTY 16

M8X20 
QTY 16



Tighten all hardware!
Serrez tout le matériel!
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Avoid wire pinch
Éviter le pincement de fil
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SELF TAPPING 4.2X10 SCREW
QTY 6

VALVE HANDLE
QTY 1

2MM ALAN WRENCH
QTY 1

SET SCREW
QTY 1
INSTALLED ON VALVE HANDLE

STOP BUSHING
QTY 1 
INSTALLED ON ASH CLEANOUT

KNOB
QTY 2

RTD COVER
QTY 1

RTD BRACKET
QTY 1

M6 SHOULDER BOLT
QTY 2
INSTALLED ON LID

M6 FLANGE NUT
QTY 4

M8 LOCK WASHER
QTY 16

M8X20 
QTY 16
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QTY 61
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